
 

 

 

 

 

FUNCTIONAL SERVICING 

REPORT  
 

 

 

 

 

 

FAR SIGHT INVESTMENTS LIMITED 

SUBDIVISION PLAN FOR THE BARZO LANDS 

 

EVERETT, TOWNSHIP OF ADJALA-TOSORONTIO 

COUNTY OF SIMCOE 

 
 

 

May 2021 

10063.02 

 
 

 
 



 

    

www.pearsoneng.com 

Barrie  Vaughan  Ottawa  Owen Sound 

705-719-4785 

I 

10063.02 

 

TABLE OF CONTENTS 

 

1. INTRODUCTION ................................................................................................................ 1 

1.1. BACKGROUND INFORMATION ................................................................................ 1 
1.2. SITE DESCRIPTION ............................................................................................... 2 
[...]
The range in wastewater flow projections vs time and proposed WWTP construction staging are 

presented in figure1.  Figure 1 has been prepared based on the following assumptions: 

• New Horizon flows (NH) will be immediately diverted to the new Everett WWTP upon start-

up expected early 2019. 

• Stage 1 development assumes NH flows and Farsight full build-out with maximum 800 

residential housing units. 

• Stage 2 development to serve Barzo development will occur following Stage 1 with a 

maximum 1200 additional residential housing units, for total equivalent capacity of 2,000 

residential housing units 

• Stage 1 WWTP treatment capacity will be 850 m3/d annual average flow to service 

initially NH and Farsight development with a second future Stage 2 WWTP capacity 

increase to 1700 m3/d to match the maximum filtration treatment capacity of a 4 

cassette membrane installation. 



EVERETT WWTP – DESIGN BRIEF 

Overall Design Concept  

December 21, 2017 

 2.3 

 

• The future rate of unit housing sales will depend upon many housing market factors.  

Therefore wastewater flow projection estimates are provided assuming continuous “low”, 

“mid”, and “high” rates of unit sales of 50, 100, and 200 units per year respectively.   

Actual rate of unit sales will depend upon market forces at the time of sale.  

• Average daily flow estimates are based on key per capita information including: 

Table 1 - Wastewater Flow Projection Assumptions 

Development Max Units Pop. Equivalent/unit Per Capita flow Comments 

New Horizon 100 2.67 persons/unit 300 L/capita/d 300 L/capita/d is per existing conditions. 

Farsight 800 2.67 persons/unit 340 L/capita/d 2.67 PE/unit and 340 L/cap/d is 

“conservative” basis used in Class EA and 

DBFOM RFP. 

Barzo 1200 2.67 persons/unit 340 L/capita/day 2.67 PE/unit and 340 L/cap/d is 

“conservative” basis used in Class EA and 

DBFOM RFP. 

 



EVERETT WWTP – DESIGN BRIEF 

Overall Design Concept  

December 21, 2017 

 2.4 

 

Figure 1- Everett WWTP - Development Average Daily Flow Projection Ranges & 

Proposed WWTP Capacity Staging 

 

2.2.2 Wastewater Flows 

The design basis flows are presented in table 2 and were developed based on the growth 

projections, average daily flows, and proposed treatment capacity staging presented in figure 

1. 

Table 2 - Everett WWTP - Design Basis Flows 

Design Parameter Stage 1 Construction 

(Year 2019) 

Stage 2 Construction 

(future) 

Flow (m3/d) Peak factor Flow (m3/d) Peak factor 

Year 2019 start-up flow 80 (6) - - - 

Min. Month Flow (MinMF) 600 (2) ~0.7 1,200 ~0.7 



EVERETT WWTP – DESIGN BRIEF 

Overall Design Concept  

December 21, 2017 

 2.5 

 

Annual Average Flow 

(AAF) 

850 (1) 1.0 1,700 1.0 

Max. Month Flow (MMF) 1,100 (3) ~1.3 2,200 ~1.3 

Max Day Flow (MDF) 2,100 (4) ~2.5 4,200 ~2.5 

Peak Hour Flow (PHF) 3,000 (5) ~3.5 6,000 ~3.5 

Stage 1 Construction (Year 2019) Notes: 

1. Annual average flow design capacity selected per table 1 and figure 1 to meet development 

growth projections for NH, Farsight, and Barzo developments and match maximum treatment 

capacity for 4 membrane cassette installation. 

2. Minimum month flow during “drier” periods of the year when I/I contribution is lower.  Typical 

smaller community PF of 0.7xAAF was assumed. 

3. Maximum month flow during “wetter” periods of the year when I/I contribution is higher.  Typical 

smaller community PF of 1.3xAAF was assumed.  

4. Max day flow PF of 2.5xAAF was assumed per ESR data and consistent with MDF observed in 

other smaller community collection systems. 

5. Stage 1 and stage 2 construction Harmon peak flow factors of 3.5 and 3.2x AAF respectively 

were estimated based on service population equivalents of 2531 and 5032.   A Harmon factor of 

3.5x AAF was used to define the peak hour flow for stage 1 and 2 constructions. 

6. Flows received at the plant upon start-up may be as low as 80 m3/d annual average flow 

originating from the NH development. 

 

2.2.3 Wastewater Characteristics and Design Loadings 

The proposed design concentrations for the Stage 1 construction are shown in table 3 along with 

key notes. 

Table 3 - Everett WWTP – Stage 1 Construction (Year 2019) Design Loads 

Parameter Design Concentrations Average Month Loading 
(8) 

Max. Month Loading 
(9) 

BOD5 194 mg/L (1) 165 kg/d 214 kg/d 

TSS 223 mg/L (2) 190 kg/d 247 kg/d 

TKN 45 mg/L (3) 38 kg/d 49 kg/d 

TAN 30 mg/L (4) 25 kg/d 39 kg/d 

TP 6.0 mg/L (5) 5.1 kg/d 7.0 kg/d 

Alkalinity 250 – 350 mg/L (6) - - 

Temperature 10 – 23 degree C (7) - - 



EVERETT WWTP – DESIGN BRIEF 

Overall Design Concept  

December 21, 2017 

 2.6 

 

Notes: 

1. BOD5 concentration conservatively estimated using per capita generation rate of (65 g/cap/d) 

x (2531 service population) / (850 m3/d flow) vs MOECC design guideline typical residential 

generation rate of 35-65 g/cap/d (pg 22-24, table 22-2). 

2.  TSS concentration conservatively estimated using per capita generation rate of (75 g/cap/d) x 

(2531 service population) / (850 m3/d flow) vs MOECC design guideline typical residential 

generation rate of 35-75 g/cap/d (pg 22-24, table 22-2). 

3. TKN concentration conservatively estimated using per capita generation rate of (15 g/cap/d) x 

(2531 service population) / (850 m3/d flow) vs MOECC design guideline typical residential 

generation rate of 6-17 g/cap/d (pg 22-24, table 22-2). 

4. TAN concentration estimated at 0.67xTKN. 

5. TP concentration conservatively estimated using per capita generation rate of (2 g/cap/d) x 

(2531 service population) / (850 m3/d flow) vs MOECC design guideline typical residential 

generation rate of 1-2 g/cap/d (pg 22-24, table 22-2). 

6. Alkalinity information is unavailable.  Typical limestone-based groundwater alkalinity of 250-350 

has been assumed. 

7. Wastewater temperature range is unknown.  Typical wastewater temperature variation for 

southern Ontario has been assumed. 

8. Average month loadings calculated as: (design concentration) x (850 m3/d flow).  

9. Maximum month loadings calculated as: (average month loading) x 1.3 peak factor 

 

2.2.4 Effluent Limits 

The effluent limits as defined in the 2014 ESR and presented in the DBFOM RFP are presented in 

Table 4 and are the basis for the Stage 1 construction design. 

Table 4 – Stage 1 Construction Design Effluent Limits 

Parameter Compliance Limit Design Objective 

TP (mg/L) 0.1 0.05 1 

Total Ammonia (mg/L) 1.8 1.8 2 

TSS (mg/L) 10 5 3 

BOD 10 5 3 

Total Fecal Coliforms (CFU/100 mL) 200 200 4 

Notes: 

1. Recommended by the Everett Secondary Plan Master Servicing Plan (November 2012). 



EVERETT WWTP – DESIGN BRIEF 

Overall Design Concept  

December 21, 2017 

 2.7 

 

2. Used by the Pine River Assimilative Capacity Study (December 2012) 

3. Proposed by for the former R&M in-process WWTP. 

4. ECA limit at the nearby Angus WWTP. 

 

2.3 OVERALL PROCESS DESCRIPTION 

The process design presented herein maintains the same process elements as defined in the 

2014 ESR preferred wastewater treatment concept except with modifications to improve 

operational performance, allow for construction phasing, and reduce construction/operational 

costs.  The key process elements proposed are: 

1. Raw sewage pumping station – The raw sewage pumping station has been located 

adjacent to the WWTP in order to capitalize on key benefits including:  1) centralized 

facility for ease of operation and maintenance, 2) allow use of common standby 

generator for both raw sewage pumping and WWTP operations, 3) improve security and 

access control, 4) allow PLC/MCC placement inside an electrical room, 5) allow 

combined pumping of site sanitary drainage, 6) etc.  Three VFD driven submersible 

pumps on rails will be installed including a smaller capacity jockey pump intended to 

operate most of the time to handle typical daily flow variation and two larger peak flow 

pumps (duty/standby) to operate occasionally during peak flow events..   

2. Emergency flow diversion –Excessive peak flows could occur that exceed the treatment 

plant design peak flow of 3.5x annual average.  Flexibility has been provided to divert 

excess wet weather flows >3.5x annual average to the sludge digestion/storage basin as 

an emergency measure.  Diverted excess flow supernatant will be pumped back to the 

headworks of the new WWTF once excessive peak flows subside and there is available 

capacity to receive and treat this excess flow. 

3. Screening/degrit system – Two mechanical screen/aerated grit tanks will be placed in 

the upper level of the process building with space provision for future third unit.  Flows will 

be pumped directly from the raw sewage pumping station into the elevated contained 

units for screening and degritting.  Screenings will drop by gravity into collection bins 

located at grade.  Settled/captured grit in the aerated tanks will be removed via 

inclined augers and also drop into bins at grade.  

4. MBR treatment trains – Two (2) fully independent MBR trains will be designed for the first 

Stage.  The MBR system will be comprised of: two (2) aeration tanks, two (2) ultra-filtration 

membrane filtration cells, permeate pumps, RAS/WAS pumps, blowers for aeration tanks 

and MBR air scour, citric acid and NaOCl membrane cleaning systems, and associated 

controls.  The membrane associated equipment and controls will be supplied by industry 

leader GE Water, located here in Ontario.  The MBR permeate pumps will also function as 



EVERETT WWTP – DESIGN BRIEF 

Overall Design Concept  

December 21, 2017 

 2.8 

 

the effluent pumps to transfer treated flows through the forcemain to the outfall at Pine 

River. 

5. UV disinfection – Two in-pipe UV modules provided by Calgon will be provided to ensure 

effluent E.coli limits are achieved. 

6. Chemical dosing systems – Various chemical dosing systems will be needed and will be 

located in a chemical room within the administration building.  The chemical dosing 

systems needed include: 1) aluminum sulphate (alum) for phosphorus removal, 2)  

sodium hydroxide (NaOH) for alkalinity addition, 3) and MBR cleaning systems (citric acid 

and NaOCl). 

7. Sludge digestion and storage– Excess waste activated sludge (WAS) will be pumped to a 

two cell EPDM lined earth-berm basin for aerobic digestion and storage.  WAS will enter 

the first cell and undergo aerobic digestion and overflow to the second cell where it will 

be stored.  The two cells will be sized to ensure: 1) minimum 45 days aerobic sludge age, 

2) minimum 6 month sludge storage time, 3) volume allowance for emergency flow 

diversion, and 4) volume contingencies for decanting, freeboard, etc.  Solids handling 

process equipment will include: 1) floating aerator/mixer for VSS destruction and odour 

mitigation, and 2) decant pump to recycle supernatant originating for rainwater/gravity 

thickening operations. 

Detailed descriptions for each of these unit processes follows under separate headings of this 

report. 

2.4 PROCESS REDUNDANCY 

Consideration has been given to providing sufficient redundancy of design to allow equipment 

or sections of the process to go offline for either scheduled maintenance or emergency 

condition.  The level of redundancy proposed is consistent with the MOE Design Guidelines for 

Sewage Works, 2008 – Table 3-1: Example of Reliability Analysis of Sewage Treatment 

Components.  Table 5 provides the Process Redundancy Plan. 

Table 5 - Process Redundancy Plan 

Process Redundancy Plan 

Raw Sewage 

Pumping Station 

• Provide 3 pumps (Lead/ lag/ standby) 

• Should any “duty” pump fail, the “standby” pump will automatically 

assume duty operation. 

Emergency Flow 

Diversion  

• Provide duty decant pump and backup gravity drain to return 

emergency diverted flows from sludge digestion/storage basin to the 

raw sewage pump station for treatment. 



EVERETT WWTP – DESIGN BRIEF 

Overall Design Concept  

December 21, 2017 

 2.9 

 

Process Redundancy Plan 

Package 

Screening/Grit 

Removal 

• Provide 2 package screen/grit removal units, each containing a 

mechanical screen and aerated grit tank with removal augers and 

collection bins. 

• Each package is sized for 100% of peak flow and allows for 

duty/standby operation at all times. 

• Provide piped emergency bypass to the sludge digestion/storage 

basin. 

Bioreactors • Provide 2 aeration trains, each sized for 50% maximum month loading. 

• Provide 2 PD blowers on VFD (duty/standby shared with MBR air 

scour). 

• Use piped emergency bypass to the sludge digestion/storage basin 

as contingency. 

Ultra-filtration (UF) • Provide 2 UF cells with membrane area sized for peak hour flow. 

• Provide 3 permeate/effluent transfer pumps (duty/duty/standby) 

• Provide 3 RAS/WAS pumps (duty/duty/standby) 

• Provide 1 PD MBR air scour blower on VFD (duty/standby shared with 

bioreactor blower) 

• Use piped emergency bypass to the sludge digestion/storage basin 

as contingency. 

UV disinfection • Provide 2 units (duty/standby), each sized for 100% peak flow.  

Chemical Dosing • For phosphorus removal provide: floor space for 2 storage totes, 

duty/shelf spare dose pump, sized for 100% peak dosing need. 

• For alkalinity dosing provide: floor space for 2 storage totes, duty/shelf 

spare dose pump, sized for 100% peak dosing need.  

• For MBR cleaning: 

o NaOCl; - floor space for 2 storage totes, duty/standby pumps, 

sized for 100% peak dosing need. 

o Citric acid – floor space for 2 storage totes, duty/shelf spare 

dose pump, sized for 100% peak dosing need. 

Sludge Digestion 

and Storage 

• Provide 2 cells to allow for continuous stabilization and controlled 

sludge removal 

• Provide floating surface aerator in Cell #1 to meet VSS destruction 

needs and control odours. 

• Provide suspended decant pump in Cell #2 to allow decanting and 

return of supernatant to the WWTF headworks; use gravity drain as 

backup for decanting. 



EVERETT WWTP – DESIGN BRIEF 

Overall Design Concept  

December 21, 2017 

 2.10 

 

Process Redundancy Plan 

Standby 

Generator 

• Provide new generator sized to provide 100% backup power for the 

essential systems. 

2.5 ALLOWANCE FOR FUTURE CAPACITY INCREASE 

Consideration has been given to allow future capacity increases beyond the current Stage 1 

construction design requirement of 850 m3/d annual average flow (AAF) in an orderly and cost 

effective manner as noted in Table 6. 

Table 6 - Future Capacity Expansion Plan 

Process Stage 2 Capacity Increase Plan 

(1,700 m3/d AAF) 

Stage 3 Capacity Increase Plan 

(3,400 m3/d AAF) 

Raw Sewage 

Pumps 

• Pumps are sized for Stage 1 and 

will be replaced with larger 

capacity units to suit the new 

Stage 2 peak flow requirement 

of 6000 m3/d. 

• Replace pumps to suit increase 

in flows. 

• If advantageous, add 

forcemains to suit increase in 

flows. 

Emergency 

Flow Diversion 

• Emergency flow diversion is sized 

for Stage 2 so no changes 

anticipated. 

• Consider modifying the sludge 

digestion/storage basin to 

increase dedicated flow 

equalization volume. 

Package 

Screening/Grit 

Removal 

• Add additional new unit(s) to suit 

the new peak flow requirement.   

• Depending on equipment 

condition (remaining life) either: 

• Continue with existing units 

operating in parallel to treat 

design peak flow and bypass 

with greater frequency/volumes 

to the sludge digestion/storage 

basin.  The bypass 

frequency/volume will depend 

upon the increase in peak flows 

associated with the annual 

average capacity increase 

being contemplated. 

• OR replace with 2 new units to 

suit the new peak flow 

requirement. 



EVERETT WWTP – DESIGN BRIEF 

Overall Design Concept  

December 21, 2017 

 2.11 

 

Process Stage 2 Capacity Increase Plan 

(1,700 m3/d AAF) 

Stage 3 Capacity Increase Plan 

(3,400 m3/d AAF) 

• OR add additional new units to 

suit the new peak flow 